
12

26

19

35

6

10

20

21

29

25

22

36

39

23

28

40
37

32

24

4138

1

Ersatzteilliste

Replacement Parts

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

72362

Symbolische Darstellung
Symbolic Illustration

72363

78362

78363

ÖBB 1110

30

7

16

34

18

Auflage 12/2013
Edition 12/2013

Blatt 2793
Page 2793

Änderungen in Konstruktion und Ausführung vorbehalten
We reserve the right to change the construction and specification

Best. Nr. 8072362930
Order no 8072362930

1 Stromabnehmer ÖBB Wanisch 85300 19
Pantograph ÖBB Wanisch

2 Schraube M2x7 85673 3
Screw M2x7

3 Antenne 88030 5
Antenna

4 Kathodenfallableiter 106110 3
Insulator

5 Hauptschalter 88177 4
Main switch

6 Lichtnagel - rot 112173 3
Light pin - red

7 Puffer rund gewölbt 88503 5
Buffer round vaulted

8 Kabelhalter 135757 4
Cable holder

9 Widerstandsaufbau 1+2 135940 8
Resistance building 1+2

10 Brückenstecker 129630 10
Connector

11 Isolator 101584 3
Insulator

12 Maschienenraumeinrichtung LI/RE 135914 6
Engine room mechanism LE/RI

13 Isolatorsatz 105356 5
Insulator set

14 Dachleitung kurz 106902 6
Roof cable short

15 Führerstand ohne Loch 135767 7
Driver cab without hole

16 Puffertritt 105223 3
Buffer step

17 Dachleitung lang 106901 6
Roof wire long

18 Haltegriff lang 106906 5
Handrail long

19 Scheinwerfersatz 121675 12
Part set - headlights

20 Stirnlichtring 135766 7
Headlight ring

21 TS - Lichtabdeckung 135913 6
Part set - Light cover

22 Führerstandshimmel 135921 5
Drivers cab sky

23 Platine komplett 135915 28
Printed circuit completely

24 Lenkrad schwarz 135922 3
Steering wheel - black

25 TS - Beleuchtung 135769 7
Part set lighting

26 TS - Beleuchtung 112941 6
Part set lighting

27 Mittelfenster 112937 6
Middle window 

28 GF - Schraube M2x5 mm 114966 3
GF - screw

29 E-Lokführer 89732 6
E-loco driver

30 Gehäuse komplett Betr. Nr. 1110 505-3 135939 33
Body assembly loco. no. 1110 505-3

31 UIC-Dose 130604 3
UIC-Socket

32 Handlauf geb. lackiert 135941 5
Handrail coated

33 Führerstand mit Loch 121674 7
Driver cab with hole

34 Stirnfenster 106102 10
Front window

35 TS-Gehäuse lackiert 135920 8
Part set body coated

36 Isolator mit Loch
Insulator with hole

88176 4

Sound
37 Platine komplett Sound

Printed circuit assembly sound
135925 29

38 Sounddecoder - 22 Plux 129000 39
Sounddecoder - 22 Plux

39 Lautsprecher 129524 16
Loud speaker

40 Lautsprecherbox 15x11mm 135926 4
Loud speaker box 15x11mm

~ AC - Wechselstrom 78362
41 Decoder 22 Plux

Decoder 22 Plux
10883 ---

1

5 4

2

8

9
3

9

11

13

17 14

9

27

15
33

34

1

31



2

Ersatzteilliste

Replacement Parts

2

Symbolische Darstellung
Symbolic Illustration

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

72362

72363

78362

78363

ÖBB 1110

1 Haftringsatz 10 Stk. 14,7-16,5mm 40071 ---
Set with traction tieres 10 pieces

2 Motor 85093 28
Motor

3 Ansatzschraube M 2x5 85669 4
Screw M 2x5

4 Feder 86202 3
Spring

5 Schneckenzahnrad 15/14 86490 5
Worm gear 15/14

6 Zahnrad Z=19/0.4G 86493 3
Gear Z=19/0.4G

7 Kardanschale 1,5mm 87129 4
Cardan bearing 1,5mm

8 Standardkupplung 89246 6
Standard coupler

9 Achse 2,6x11,5 89701 3
Axle 2,6x11,5

10 Lager für Schneckenachse 89749 6
Bearing for worm axle

11 Radkontakt rechts 89862 5
Wheel contact right

12 TS - Blendensteckteile 106113 8
Part set bogie

13 Schneckendeckel 93679 5
Worm cover

14 Kardanwelle 100260 4
Cardan shaft

15 Schneckensatz 107798 13
Worm set 

16 Radsatz ohne Haftring mit Zahnrad 135917 11
Wheelset without traction tire with gear

17 Radsatz mit 2 Haftringen mit Zahnrad 135916 12
Wheelset w. 2 traction tires with gear

18 Getriebekasten mit Zahnräder 107801 17
Gearbox with gears

19 Zahnrad Z=17 110811 7
Gear Z=17

20 Zahnradsatz 112936 9
Gearset

21 Radkontakt links 114612 5
Wheel contact left

22 Anlaufscheibe 4x2,1x0,1 113942 3
Washer 4x2,1x0,1

23 GF-Schraube 1,6x6 114836 3
GF-Screw 1,6x6

24 Grundrahmen 137280 18
Main frame

25 Blende DC 135938 8
Bogie DC

26 Kontakthalter 106101 6
Contakt frame

27 Attrappenrahmen klein schwarz 107808 4
Push in part set small

28 Zurüstbeutel 135919 13
Bag with accessories

29 Zugfeder 86208 3
Spring

30 GF-Schraube M1,6x5 mm 115269 3
GF - Screw M1, 6x5 mm

31 Gerätekasten 135866 5
Machine box

32 Indusi 135911 4
Inductive train safety device

33 TS - Kupplung, Schienenräumer 135912 15
Part set - coupler, snowplow

 ~ AC - Wechselstrom
34 Schleifer 42mm 86030 14

Wiper 42mm
35 Getriebekasten AC 112946 12

Gearox AC
36 Radsatz ohne Haftrring ohne Zahnrad AC 135928 10

Wheelset without gear without tires
37 Radsatz mit 2 Haftringen mit Zahnrad 135927 12

Wheelset with 2 traction tires with gear 
38 Radsatz mit Zahnrad ohne Haftring

Wheelset with gear without traction tires 
135929 11

39 DG - Blende 135943 8
DG - Bogie

40 GF-Schraube M1,6X8
GF-Screw M1,6x8

115026 3

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhändler 
oder Ihrer Landesvertretung:
Spare parts can be ordered directly at www.roco.cc and from your local 
dealer or country representative.

40

13

24

1414

215

7
10

35
2019

1617

3

4

11

26

18

5

6

21

22

9

36 23

8

25 39

12

28

34

3837

29

30

1

31

33

32

27


